S65144, S65050, S65100, S65200
CYLINDER BREAK DOWN

1

(AT

TR -

12

|

13

14 15 16 17

HLQe )
L.

20

o

1 4" X 10-32 BOLT $29278 @ Qty 4 12 | SPRING $29454
2 REAR HOUSING 13 | FRONT HOUSING
3 O-RING @ 14 | BRASS WASHER @
4 SLEEVE S07928 15 | FELT WASHER @
5 5/16" NC NUT Qty1®Qty1®@ 16 | BRASS RET CONE @
6 5/16" LOCK WASHER @ 17 | BRASS RET FLAT @
7 PISTON CUP RET S65354 © 18 | BOOT RET. PLATE
8 PISTON CUP BUNA-N @ 19 | BOOT S07947
9 FOAM WIPER @ 20 | BRASS BLOCK (S65144) 5/16 NC S$22122
10 | RET PLATE ® 20 | BRASS BLOCK (S65100) 5/16 NF S$22122F
11 | PISTON ROD KIT (S65144) S20144 20 | BRASS BLOCK (S65200) 5/16 NF $22193
11 | PISTON ROD KIT 21 | 10-32 KEEPS NUT @ QTY 4
(565050,100,200)
22 | E-CLIP S00490 ®

@Included in S07933 Repair Kit
@Included in Hardware Kit #530144
® Included in Piston Rod Kit #S20144 Also Includes S07933 Repair Kit




